



TÜV SÜD America, Inc., Product Safety Services

1755 Atlantic Blvd., Auburn Hills, MI 48326

Phone: (616) 546-4600

Tramp Metals Test Results

ASTM F2075

Standard Specification for Engineered Wood Fiber for Use as a Playground Safety Surface Under and Around Playground Equipment, Section 4.6 and Section 9

Customer/Participant: Hammond Farms, Inc.

Report Date: 3/22/2021

Main Office Address: 5834 Michigan Rd., Dimondale, MI 48021

Test Date: 3/22/2021

All testing performed at location ID: Dimondale, MI

Project No.: 72168104-1

Commercial Name of Product: Playground Mulch

4.6.1 Per 9.4 Tramp Metals

Level – 0" – 15"

Quadrant 1
Pass ☒ Fail ☐

Quadrant 2
Pass ☒ Fail ☐

Quadrant 3
Pass ☒ Fail ☐

Quadrant 4
Pass ☒ Fail ☐

Level – 15" – 30"

Quadrant 1
Pass ☒ Fail ☐

Quadrant 2
Pass ☒ Fail ☐

Quadrant 3
Pass ☒ Fail ☐

Quadrant 4
Pass ☒ Fail ☐

Level – 30" – 45"

Quadrant 1
Pass ☒ Fail ☐

Quadrant 2
Pass ☒ Fail ☐

Quadrant 3
Pass ☒ Fail ☐

Quadrant 4
Pass ☒ Fail ☐

Level – 45" – 60"

Quadrant 1
Pass ☒ Fail ☐

Quadrant 2
Pass ☒ Fail ☐

Quadrant 3
Pass ☒ Fail ☐

Quadrant 4
Pass ☒ Fail ☐

Pass ☒ Fail ☐

Comments:

The results reported herein reflect the performance of the above described samples at the time of testing. The results are specific to the described samples. Samples of surfacing materials that do not closely match the described samples will perform differently. This data sheet provides an accurate representation of the test results.

Performed By: Timothy Fouchia

Reviewed By: [Signature]

Title: Project Coordinator

Title: Regional Manager

Date: 3/22/2021

Date: 4/16/2021